

SAMPLE ASSAY DATA FINAL ASSAY REPORT

SAMPLE NUMBER	D.D.H. NUMBER	FACE/STONE			Σ	FROM	TO	LENGTH	FOX TYPE	%SnT	%SnS	%Cu	%WO ₃	%Mo	%Bi	%Zn
		LENS	LEVEL	DATE												
300646	1572				54.0	55.1	1.1	L	1.71	20.01	0.17					
300647					55.7	56.6	0.9	L	0.63	20.01	0.22					
		A WEST			Σ 54.0	56.6	2.6		0.94	20.01	0.15					
300648					60.0	61.3	1.3	L	0.87	20.01	0.18					
300649					63.7	64.3	0.6 (0.4)	L	0.72	0.01	0.21					
		A EAST			Σ 60.0	64.3	4.3		0.36		0.08					
300650	P				70.1	71.0	0.9	L	0.81	0.03	0.15	0.020				
51					71.0	72.0	1.0	L	0.31	0.02	0.15	0.045				
52					72.0	73.0	1.0	L	0.80	0.02	0.15	0.030				
53					73.0	74.1	1.1	L	2.31	0.02	0.22	0.065				
												0.035				
300654					75.7	76.3	0.3	L	0.71	0.03	0.15	0.035				
300655					71.1	78.0	0.9	L	0.52	0.01	0.16	0.025				
56	SAMPLE LOST.				78.0	79.0	1.0	L	0.56	0.01	0.22	0.025				
57					79.0	79.6	0.6	L	0.26	0.02	0.08	0.025				
												0.040				
300658					80.2	81.1	0.9	L	0.73	20.01	0.22	0.025				
300659					81.4	81.9	0.5	L	0.11	20.01	0.03	0.020				

22 200

